JNILSIL

www.acsgroupofcompanies.co.uk

CERTIFICATE OF TEST - PARTICLE SIZE DISTRIBUTION BY WASHING & SIEVING METHOD
TESTED IN ACCORDANCE WITH B.S. 1377 : PART 2 : 1990 : CLAUSE 9.2
Laboratory reference no(s) : 17-79416 - 312502 Head Office Certificate No : 312502-17-79416-505
Client : Wring Group Limited
Certificate address : Vale Lane, Bedminster
Bristol, BS3 7RU,
Contract : J10667: Isles Of Scilly Project
Source of material (as indicated by client) : Demolition Hardcore
Client reference/data : MT01/050117
Location of sample on site : Stockpile, Random
Borehole/pit no / depth N/A @ N/A m
Date sampled :
Sampled by : DNS
Date received : 06/01/2017
Material description : Crushed Demolition Hardcore
Total mass received : 26.70 kg
Method of preparation : BS 1377 : Part 1 & Part 2
Variation from test procedure : None
Location & orientation of test specimen
within original sample : N/A
Sampling certificate : Yes - See Enclosed
Client's indicated specification(s) : SHW: Series 600: Table 6/2: Class 6F1
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Remarks : This sample of material complies with the requirements of the clients indicated specification
Uniformity Coefficient = 29 4
/
(L7
Tested by : JASRCSASSDC Date tested : 13.01.2017 Approved : Andy B:m/s Laboratory Manager Date : 16/01/2017

Bulk samples will be retained for a minimum of 21 days from date of receipt unless a written instruction is received within 14 days of receipt requesling sample retention
Any statement of compliance with a given specification relates only to the test covered by this certificate. Opinions and interpretations, if stated, are not within the scope of our UKAS accreditation
This report shall not be repreduced, except in full, without prior written approval of the laboratory
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Wring Group Limited

Vale Lane
Bedminster
Bristol

BS3 7RU

For the aitention of :

Site Address:

Customer Order No:

Date Received:

Certificates Of Test
Job No : 17-79416

Mr, Martin Tuckey
J10667: Isles Of Scilly Project
30255

06/01/2017

Please find enclosed our certificates of test.

If you require further assistance, please do not hesitate to contact us.

Yours sincerely

Andy Bates Laboratory Manager
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